
Model RHO-7425:

      Replacement Parts Illustration for Model RHO-7425

1
2

3

4

4

3

5

6

7

8

9

10

11

12

13

13
14

15

15 22
21

22 20

15
16

19

23

15
15

14
15

21

22

29

25

26

27 19

15 16

22

17

17

18

18

34

33

33

-

ATD Spare Parts List



Replacement Parts List for Model RHO-7425:

Item Part Number Description Qty
1 T250-01000-000 Base Half/Leg 2
2 T250-00005-000 Steel Rod 2
3* see item#35 or hardware kit Nut M12 8
4* see item#35 or hardware kit Lock Washer 8
5 see item# 34 3” Caster 4
6* see item#36 or hardware kit Lock Washer 2
7* see item#36 or hardware kit Bolt M10x25 2
8 T250-02000-000 Post Assy. 1
9 BL80-20000-000 Handle Assy. 1
10 BL8A-10000-000 Hydraulic Unit 1
11 T250-00001-000 Pin 1
12 T474-00007-000 Retaining Pin 1
13 T250-08000-000 Tilt Adjustment Knob 2
14 T250-00002-000 Pin 2
15* 5304-00025-000 Washer 8
16 T250-00003-000 Pin 2
17* 5402-02018-000 Spring pin 1
18* 5307-00010-000 Washer 4
19* 5205-00010-000 Nut M10 2
20 T250-06000-000 Support Plate 1
21 T250-00004-000 Pin 2
22* 5304-00018-000 Washer 4
23 T250-07000-000 Adjustable Plate 1
24 T250-03000-000 Saddle Plate 1
25* 5202-00010-000 Nut M10 4
26 T250-00006-000 Extension Bracket 4
27 T250-04000-000 Chain Bracket 4
28* 5103-12040-000 Bolt 4
29* see item#37 or hardware kit Nut M12 4
30 see item#37 or hardware kit Chain Assy. 2
31* see item#38 or hardware kit Bolt 4
32* see item#38 or hardware kit Nut M6 4
33 T250-00007-000 Tube 2
34 T250-90037-001 Caster Assy. 1
35 T250-90037-002 Kit (includes #3 & 4) -
36 T250-90037-003 Bolt Kit (includes #6 & 7) -
37 T250-90037-004 Bolt Kit (includes #28 & 29) -
38 T250-90037-005 Bolt Kit (includes #31 & 32) -
(*) T250-90009-K01 Hardware Kit -
- BL800S-034 Seal Kit for Hydraulic Unit -
   (*)  Items included in Hardware Kit


